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Table 1. Composition for lightweight polyurethane-cement composite (water
content : 100part)

Composition Polyurethane(wt%) | AE X (wt%) | Cement(wt%)
Sample No.
1 40 30 30
2 50 25 25
3 60 20 20
2) 9 =4

74 %‘E%‘Hli A3 9 urethane ¥ compositeZ 50X50X20t2 AlH & A &}3}
g A%

3) Morphology =73

A% A3 A 9 morphologys ZF AE9 EFA, ¥¥ R d¢€ T& BT
Sk ZOOOmesh«l 249 Y2AvtABM Imperial™ Lapping Film)2.2 A 9]
¥AXE & ZAA3ARBOSM-1, T9)& AH83o 8008 894 SAsATH
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Row 1, 29 Z9 LG¥yF BAAFA ¥grh oo w} sample 39 Y= 0362
2 713 von sample 1, 25 ANEA, AMES] HrFe] Frtgd wE FA
Z7t2 066, 0.789) DAEE Uedo]l A7E FFxAd uet 2xE 24
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w7l HA o] polyurethaned Foll M E WEE AE 4 Ytk

(o]
-

o)
¥

2) Morphology

Fig. 10X 2o] BF AEAR FAFE A/F dAE

it
ox

v
o
2
s
A,

- 266



% cement YA ETFHEEZ Sample 12 LFo| 9t 7o) A9 gom A
74 U2} cement’t RBEZ HXHo] Utk Sample 2= polyurethane 3+
o St wg mlAREEe Fe J)jFo) BFFHHoz BxHol 3 cement
o ANEAY gFo] FaHo] EFAFA 444 949 cement YA BT
E A% ¢ U, & 28] E¥E sample 39 A BXo) WE 3o s
A4 2 cement 4217} sample 13 Zo] ZHEA B Ho] 9= AL o &=
om BFA A% 71FH 71F Alolo] HH L cement YATL FE G Aom
AZE™ 29% BEXE olF3 Qo] B2 ZEE FAT F Ye Aoz Az
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Table 2. Density of lightweight polyurethane-cement composite sample
Sample No. E Density (g/cm) ! A 4 A) 7H(sec)
s wRs
2 Lo wes
| 0.36 8

(a) ' (c)
Fig. 1. Properties of morphology in lightweight flame retardantive polyurethane
—cement composite (a @ Sample 1, b : Sample 2, ¢ : Sample 3)

3) A4 =34
UL 94Ve] @yof] 9jsf) A &A4483 BHx7F SAE sample 12 2F 8secd
AALAET dA7 FEHACY sample 2, 39 S AT Air SAHA o
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ok olol wel A% A YA GATIFEL ULMV-02 BAFRon 7}
AEQ HAJNEAS polyurethane®! FE5FS 9 n74E9 73%‘: AR A
=R 2A=4
4. 38

#HNEA, cement, polyurethaned EFAA AP A 2AF 4PN 7
%, mophology, @84 3274 U534 2& o) 2&HUY

1 A% 3aAd A¥A= ANEA, cement AEY ZA 3 polyurethane?] 2
FE & 3o -4611 0.36~0.789 =¥ E el

2) Polyurethane ##Fo] 50wt(%) 3t ¢ 237l 2YHA o
S0wt(%) Al A= S0l Ebsdt njA L ¥ vlo] SdAET]

3) Polyurethane 330] 60wt(%)0]dAE L X 9% T34 7|EEo] &
A dxo 93 cement, HNEAY GA7F 71833 7)1F A eldl 23 5
o} At}

4) #HAEA, cement, polyurethaneE HUBRZI A AFANE= 2vf 2xg
sample 39 2% & 8secE U9 AL7F LA} A o9 sample 2,39 A
Aa7t SASA ol UL4V-09 4@ SFL Vet

Vg ol BN AF HIAT 4T 5 ANC™ FF ASYE, A3
S 59 29¢ FAo] YA U FEEY A7 AZARZAY 28 7t
A4 B3 A7E AYeln.
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